
POS NO. SPARE PART DESCRIPTION PCS. PRODUCT NO.

1 PLATE 1 2206.80
2 VALVE BODY 1 2827.20
3 ORING SEAL 17,3x2,4(0.681"x0.094") 1 9916150
4 CONNECTOR PIPE 1 2827.22
5 ORING SEAL 9.1x1.6(0.358"x0.063") 2 9917083
6 MOUNTING GUARD 1 2365.15
7 ORING SEAL32x2(1.259"x0.078") 1 9917335
8 CARTRIDGE SLEEVE 1 2365.46
9 CARTRIDGE 1 2014.24

10 NUT M37x1.5 1 2014.25
11 MOUNTING GUARD II 1 2365.14
12 SCREW M4X25 1 9903230
13 SLEEVE 2 2206.81
14 SPRING WASHER 4 9901155
15 SCREW M5X40 2 9903142
16 SCREW M5X10 2 9903141
17 CARTRIDGE ROSETTE 1 2365.22
18 O-RING SEAL 1.74"x0.118"  (44.2x3)mm 1 9916350
19 CARTRIDGE SLEEVE 1 2365.12
20 CAP 1 2043.25
21 HANDLE 1 2827.34
22 SCREW M4x4 1 9903028
23 SCREW M4x10 2 9903152
24 SPOUT ROSETTE 1 2365.20
25 ORIFICE 1 2371.36
26 SPOUT  1 2371.22
27 SCREW M4x5 2 9903273
28 SCREW M3X4 1 9902015
29 AERATOR 1 2351.79

G-6236-LM39W


